



检测报告 TEST REPORT

报告编号:

Test report No.: **25202203715**

共 1 页, 第 1 页

Page 1 of 1

委托单位: 广东欧文莱陶瓷有限公司
Applicant: GUANGDONG OVERLAND CERAMICS CO.,LTD

委托单位地址: 佛山三水左田
Address of Applicant: ZUOTIAN SANSHUI FOSHAN GUANGDONG

样品名称: 止滑砖
Name of Sample: ANTI-SLIP SMOOTH GRIT

样品记号: YZIS6651
Mark of Samples: 样品规格: 600mm×600mm×8.8mm
Sizes of Sample:

样品来源: 委托单位自送样品
Source of Samples: Samples selected by applicant 样品数量: 2 箱
Quantity of Samples: 2 Boxes

接样日期: 2022-09-22
Received on: 检验日期: 2022-09-23~2022-09-27
Test Date:

检验依据: 1.AS 4586-2013/Amdt 1-2017 Slip resistance classification of new pedestrian surface materials
Test Standard: 2.DIN 51130:2014 Testing of floor coverings – Determination of the anti-slip property – Workrooms and fields of activities with slip danger, walking method – Ramp test
3.ANSI A326.3-2021 American National Standard Test Method for Measuring Dynamic Coefficient of Friction of Hard Surface Flooring Materials

检验结果:
Results of Inspection:

| 检验项目 Test Item | 检验方法 Test Method | 检验结果 Test Result |
|--|--|--|
| 防滑性能, 摆锤法, 湿法, Slider 96 Slip resistance, Wet pendulum test method, Slider 96 | AS 4586-2013/Amdt 1-2017 Appendix A 附录 A | SRV: 52 类别 Class: P4 |
| 防滑性能 (倾斜平台法, 油法) Slip resistance (Oil-wet inclining platform test method) | DIN 51130: 2014 | 修正后的平均临界角 α_{ges} : 14.5° Corrected mean overall acceptance angle α_{ges} : 14.5° 防滑类别: R10 Classification: R10 |
| 动摩擦系数 Dynamic coefficient of friction | ANSI A326.3-2021 | 湿法平均值: 0.61 Wet DCOF Value (μ D): 0.61 |

报告结束 End of Test Report

检验单位盖章
Stamp of inspection unit



授权签字人: 肖景红
Authorized Signatory: XIAO JINGHONG

日期: 2022-09-27
Date



声明: 1、我们已尽所知所能实施上述检验, 不能因签发本报告而免除有关各方根据合同和法律所承担的责任和义务; 2、未经本实验室书面许可, 不得部分复制本报告; 3、本报告仅是样品的检测结果;

4、本报告所述的样品信息为委托单位自行声明, 实验室不负责其真实性。
Notes: 1. All inspections are carried out conscientiously to the best of our knowledge and ability. This report does not in any respect absolve the other related parties from his contractual and legal obligations.
2. This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory. 3. The results in this report apply to the samples only. 4. The product information are declared by applicant, and laboratory is not responsible for the authenticity.

广东省佛山市禅城区魁奇一路澜石(国际)金属交易中心十八座二楼 2/F, Building 18, Lanshi International Metal Exchange Center, Kuiqiyi Road, Chancheng District, Foshan, Guangdong, China 528000
Tel: 86-757-83960558 83827991 Fax: 86-757-83827971 E-mail: fsiqtc@163.com

FSIQTC-T 1(1)/A